



TEST REPORT

Report No. : MAN:HL:1548001248

ISSUE DATE: 22-Feb-2024



DRYTEC INDUSTRIES PVT. LTD.  
242, SEC-2, PHASE 1, INDUSTRIAL  
GROWTH CENTER, HSIIDC, SAHA-133001  
(AMBALA) HARYANA  
INDIA  
CONTACT PERSON: BHUPENDER SINGH

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :

SAMPLE DESCRIPTION DESICARE / CONTAINER DESICARE NATURAL DESICCANT [BENTONITE CLAY  
DESICCANT]  
COLOR WHITE / TRANSLUCENT

LAB PROVIDED DETAILS:

CONDITION OF SAMPLE COMPLETE AND OK

THE LOCATION OF PERFORMANCE OF THE LABORATORY ACTIVITIES: SGS GURUGRAM LABORATORY

SAMPLE RECD ON 14-Feb-2024 TESTING PERIOD : 16-Feb-2024 - 22-Feb-2024

SUMMARY OF TEST RESULTS:

TESTS	PASS	FAIL	REMARKS
DIMETHYL FUMARATE (DMFU) CONTENT			SEE RESULTS

Remarks: P=Pass

F=Fail

TEST(S) RESULT & METHOD: PLEASE REFER TO NEXT PAGE(S). RESULTS APPLY TO THE SAMPLE AS RECEIVED

Per Pro SGS India Pvt. Ltd.

SANDIP BHUSHAN  
TECHNICAL MANAGER  
Authorized Signatory-Mechanical

Email your Test Report Related Enquiries at [Feedback.HLT@sgs.com](mailto:Feedback.HLT@sgs.com)

**TEST REPORT**

**Report No. : MAN:HL:1548001248**

**ISSUE DATE: 22-Feb-2024**



NON ACCREDITED TEST(S)

**TEST RESULT:**

**DIMETHYL FUMARATE (DMFU) CONTENT:-**

**Method:** Solvent Extraction; Analysis was performed by GC-MS.

Test Name	Result (mg/kg)	Requirement (mg/kg)
Dimethyl Fumarate (DMFU)	Not Detected	/

Detection Limit : 0.03 mg/kg

**Tested Item:** DESICARE / CONTAINER DESICARE NATURAL DESICCANT [BENTONITE CLAY DESICCANT]

**Note:**

- Test has been sub-contracted to ISO/IEC 17025 accredited laboratory.
- Testing has been performed as per customer request.

## TEST REPORT

Report No. : MAN:HL:1548001248

ISSUE DATE: 22-Feb-2024



Sample as Received



\*\*\*\*\* END OF REPORT\*\*\*\*\*